



# Booster doses, third doses for immunocompromised

*(Updated 01-11-2022)*

For the most up-to-date information, visit <https://govstatus.egov.com/or-oha-booster-covid-19-vaccine>

## Recommended booster doses

All three COVID-19 vaccines are also available as a booster dose for fully vaccinated people in the groups listed below. People can choose which vaccine to get as a booster and can get a booster dose at most locations that provide COVID-19 vaccines.

Vaccine	Recommended for the following groups of people	Timing
<b>Pfizer</b> First dose 0.3 mL Second dose 0.3 mL Booster dose 0.3 mL	<ul style="list-style-type: none"> <li>12 years and older</li> <li>Booster dose now recommended for people age <b>12</b> and older who are immunocompromised and received a third dose.</li> </ul>	Booster dose at least five months after second dose
<b>Moderna</b> First dose 0.5 mL Second dose 0.5 mL Booster dose 0.25 mL	<ul style="list-style-type: none"> <li>18 years and older</li> <li>Booster dose now recommended for people age 18 and older who are immunocompromised and received a third dose.</li> </ul>	Booster dose at least five months after second dose
<b>Johnson &amp; Johnson</b> First dose 0.5 mL Booster dose 0.5 mL	<ul style="list-style-type: none"> <li>18 years and older</li> <li>Booster dose now recommended for people age 18 and older who are immunocompromised and received a Johnson &amp; Johnson vaccine.</li> </ul>	Booster dose recommended at least 2 months after first dose

## Third doses for immunocompromised

If you are immunocompromised, you should get a third dose of mRNA vaccine at least 28 days after your second dose.

Vaccine	Recommended for the following groups of people	Timing
<b>Pfizer</b> <b>12+</b> First dose 0.3 mL Second dose 0.3 mL Third dose 0.3 mL  Pediatric dose for 5–11 year olds First dose 0.2 mL Second dose 0.2 mL Third dose 0.2 mL	People ages 5 and older who are <a href="#">moderately to severely immunocompromised</a> who are especially vulnerable to COVID-19.	At least 28 days after second dose
<b>Moderna</b> First dose 0.5 mL Second dose 0.5 mL Third dose 0.5 mL	People who are <a href="#">moderately to severely immunocompromised</a> who are especially vulnerable to COVID-19.	At least 28 days after second dose
<b>Johnson &amp; Johnson</b>	Everyone who received a Johnson & Johnson vaccination is strongly advised to get a booster dose of any one of the three authorized vaccines two months after their Johnson & Johnson dose.	N/A

**Document accessibility:** For individuals with disabilities or individuals who speak a language other than English, OHA can provide information in alternate formats such as translations, large print, or braille. Contact the COVID-19 Communications Unit at 1-971-673-2411, 711 TTY or [COVID19.LanguageAccess@dhs.ohio.gov](mailto:COVID19.LanguageAccess@dhs.ohio.gov).